TR S R A A
NANNING TIGER METAL PRODUCTS CO

®B M A

TEST REPORT

R PUERE R - #¥% AUDIT: YER, LIST MAKER
TYPE OF TEST DONE:TENSILE STRENGTH - - =
el R KUk —% 77X FHK

NAME OF COMMODITY: CONCRETE SPACER
PR R E AT

ORIGINAL:NANNING GUANGXI OF CHINA

RIS & XIS HLFESmm/ 4

TEST CONDITIONS: TESTING MACHINE SPEED 5mm/ min
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MORE DETAILS ABOUT TEST CONDITIONS PLEASE SEE THE ATTACH LIST.
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